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HRAR | Atk B3 R
Sample Name | PVDF Color coated aluminum sheet Test Type Entrustment test
ol R IR 3 AT TR 8 =
SRR Shandong Wofi T: Material AR @
Applicant g Wofeng New Materia Brand )
Co.,Ltd. ToPwono
by R IR S A A A R 8 R
B | e s o s | s | SRR Hah
Manufacturer & 8 Aene arer ? Processed sample
Co.,Ltd. Description
500mm * 500mm 5 3 Pcs.
=]
iﬁi?j 2019406 i 12 B ¥ ““ﬁﬁ% 500mm x 400mm 4 3% Ps.
baa ® | June 12,2019 Q”a”":y ° 50mm x 100mm 12 % Pcs.
SnE 100mm x 100mm 6 3 Pcs.
é/?ﬂ:E":'% 2019 %01 A 04 B . T B
54 January 4,2019 L LIk 0.8mm A No clearcoats
Production 120190104001 ~ Model/Size
Date/ Batch No. G il
RIGIKIE | SR8 AR BRIBIE LSBT,
Test Standard | The standard for the tested items are detailed in the data pages.
5;4] dﬂ&% YS/T 431-2009 (2017) (48 R4aA2H ERER. FH)
udgment YS/T 431 -2009 (2017 ) Aluminum and aluminum alloys-Coil coated sheet and strip
Standard
RIBIRE | AERE. REFETR, #LF 23R
Test Items Test items are detailed in pages 2~3.
2 b, EAHSRFHRERLERLE 2R, —}tﬁ-‘-ﬁ‘a‘ﬁ#“i‘r’ﬁ B 8945 ﬁ%%ﬁé\
YS/T 431-2009 (2017) F RBELF SR EHRAER, Bis §t A. Upon
testing, the test result of gloss is shown in page 2, other test S compfg‘//wath the
S requirements for fluorocarbon coatings without clear coats of Y = 20()S> (20]’1
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No. Test Item Requirements of Standard Test Results g Test Standards
Conclusion
SN . YS/T 431 - 2009
1 Coating > 24um 25,,1“'1 ) ( 2017 )
thickness Pass 44.1
GB/T 4957-2003
60° KL dh)
S| ittt
60° Gloss le:f:rl?ce
value 2 80
20<60° & | YS/T 431 -2009
2 Gloss 20<60° Difference | Gloss range30.2~31.7 == 442
Gloss value < t7 F 315 Avg31.1 -
80 — I GB/T 9754-2007
60° KiFA e ] e
<20H AktRES |
60° Gloss Diffirgncs: AR
value < 20 -
H YS/T 431 - 2009
ABER 46 (2017)
3|, 2 R > 1H (b 4eMast e "
encil hardness CHUNG HWA) 4.
GB/T 6739-1996
YS/T 431 -2009
» b " FAEE. RER X (2017)
il ApE. AR g we
4 Impact No sticking, no crackin No sticking, 10 Pass o
resistance & & cracking GB/T 1732-1993
(2004)
YS/T 431 - 2009
(2017)
5 M Atk 0 A% 1 4 04 "He .
Film adhesion Rating 0/Rating | Rating 0 Pass GB/T 9286-1998
(2004)
. FER)4, 2mm vASH, &
’dﬂ%’lﬁt /f£5’dl£‘£ 2mm P/U’l‘, Jt.lfr'i’»Mu Iﬁ’t‘k?f"??%}%;‘éfﬂ* YS/T 431 - 2009
s LI 2 TN LN
Salt spray " {;.—JHL,;;%??. no corrosion and e (2017)
6 4 no corrosion and removal of 12
resistance wonling outside 2m removal of coating Pass 44.12.
(1000h) 7 ng OF outside 2mm GBIT 10125-2012
of the scribe area IR
of the scribe area L A (AT
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F= v sk k_}_— »
e R PRIESER Ry | PRER e
; Requirements of Individual
No. Test [tem Test Results ] Test Standards
Standard Conclusion
#1e 04 04 P
Chalking Rating 0 Rating 0 Pass YS/T 431 - 2009
oy 2017)
wg | AR Lo i
W : Gloss > 859 0 7 iy
7 | Weathering ; e 9% Pass GBIT 1865-2009
(2000h) retention
T GB/T 9754-2007
- <14 04 P GB/T 1766-2008
Color < Rating 1 Rating 0 Pass
difference alng
(YA T =4 Blank)
%1% (Remarks): (3tAL% & Blank)
A48 45 45K The End
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This test rqmrt is invalid without the seal.

20 AHREF Ukl WG S G 0

This test report is invalid without the .smnaturev af the related pervonv. PAYAY AV /
3 ARERTL WAKEER. f"V;%*//
This test report is invalid if erased, altered or c0pwd parnally O AV'4 A

A WAEIRERERW, N ?I&EU?E‘**‘ZEE-FﬁEWﬁZKEPM%Hj ﬁ% Z‘%E

Any doubt should inform us within 15 davs after receiving the test report. =/ - /
S EREBHENEGHERGFEARS, FOTAIAESEAR, §%ﬁ%%§ |
ERSRAERTE, 0 DA ,/Qgg

The commissioned testing samples and comnnssmn mformatlon are pmwded by the '
applicant . The results shown i in the. test report refer only to the sample(s) tested unless (]
otherwise stated. Identifying aathentzcny of the supphed samples and mformatton is’
out of our responszblllry ‘
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This test report Is prmted on antl-countel femng paper Its copy shou[d Imve grzd

shading. The nnmbers an the back 0f the data sheet are ramlom nnmbers not related
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